


ENERGY USE REDUCTION IN BIOLOGICAL NUTRIENT 
REMOVAL WASTEWATER TREATMENT PLANTS 

A South African Case Study 

Eustina Musvoto & David Ikumi 

Report to the 
WATER RESEARCH COMMISSION 

by 

TruSense Consultation Services 

WRC Report No. TT 654/15 

March 2016 



ii 
 

Obtainable from 
 
Water Research Commission 
Private Bag X03 
Gezina, 0031 
 
The publication of this report emanates from a project entitled  Energy Use Reduction in Biological 
Nutrient Removal Wastewater Treatment Plants – A South African Case study (WRC  Project No. 
K5/2377) 
 
 
 
 
 
 
 
 
 
 
 

DISCLAIMER 
This report has been reviewed by the Water Research Commission (WRC) and approved for publication.  

Approval does not  signify that the contents necessarily reflect the views and policies of the WRC nor 
[...]
designed with flexible process configurations to enable compliance with the strict final effluent N and P 
license limits under varying influent flows, loads, influent quality and operating conditions.  The plant 
has also been designed to minimise aeration energy use with a highly efficient fine bubble diffused 
aeration system consisting of latest model membrane diffusers in both modules, single speed centrifugal 
blowers for Module 1 and the latest high speed turbo blowers for Module 2. Influent flow is also 
balanced after primary clarification and constant flow is drawn from the balancing tanks to the 
bioreactor, effectively eliminating large diurnal load variations and minimising peak energy demand.  To 



 

4-30 
 

minimise aeration energy use further, the chief Operator developed a special aeration control algorithm 
which is more efficient than the contractor installed traditional fixed DO control strategy.  
 
In terms of compliance with the DWS final effluent discharge license requirements, the plant has 
generally been performing well complying with all the other parameter limits except for nitrate/nitrite.  
 
In 2014, the total annual power consumption at the plant was 11,239 MWh at a cost of R9, 8 million. As 
is typical of activated sludge processes, aeration consumes the most energy at the plant accounting for 
approximately 42% of the total energy usage 4,743 MWh/ and a cost of R2.9 million.  This aeration 
percentage use is lower than the values generally observed at activated sludge plants where aeration 
consumes upwards of 50% of the total energy. The lower consumption is due to an optimal design with 
flow balancing and flexibility in the process configuration, installation of an efficient fine bubble diffused 
aeration system as well as implementation of an efficient aeration control strategy.  The baseline total 
and aeration energy use intensities, which serve as a benchmark for the plant, were 1.6 kWh/kgCOD 
treated (51 kWh/peCOD100/yr) and 0.7 kWh/kgCOD treated (22 kWh/peCOD100/yr) respectively. 
 
The analysis carried out in this project showed that while the plant is generally energy efficient, there 
are still significant opportunities to reduce the aeration energy consumption further to bring it to levels 
of some internationally observed benchmarks which are as low as 14.5-20 kWh/pe COD100/yr.  The 
recommended aeration ECMs to achieve this reduction discussed in detail in Section 4.7, are 
summarized in Table 4-15. 
 
The following conclusions were drawn for Zeekoegat WWTP from this study:  
 

1. Feasible measures to reduce aeration energy consumption can be divided into 3 broad 
categories  

(i) Simple “Low Hanging Fruit” measures utilizing existing aeration and control equipment:  
This does not require any capital investment but identifying optimal process operating 
parameters that minimise aeration energy consumption while producing final effluent that 
complies with the discharge license requirement i.e. operating the plant at optimal sludge age, 
anoxic mass fraction, internal mixed liquor and RAS recycle ratios while utilising the existing 
aeration control strategy. Aeration energy consumption cost saving of about 9% can potentially 
be achieved through simply optimizing process operation and control 
 

(ii) Low to medium capital investment measures utilising the existing aeration equipment:  
These measures involve implementing advanced process control that combines optimal process 
control with upgrading the current aeration control strategy from traditional DO based control. 
While there are other aeration control strategies that can be considered, the simplest and most 
practically feasible to implement evaluated in this project is feedback ammonia with cascade DO 
control. Investment in additional sensors as well as upgrading of the whole aeration control 
system will be required. Potentially 17% of aeration energy consumption cost can be saved by 
implementing this measure. Preliminary financial analysis indicates a payback period of 1.7 
years. 

 
(iii)  High capital investment by replacing Module 1 blowers: 

This measure requires replacing the existing Module 1 single stage centrifugal blowers with 
newer more efficient models. With the new blowers further savings can be achieved by either 
implementing simple process optimization as in (i) and increasing aeration energy cost savings 



 

4-31 
 

from 9 to 17% or implementing advanced process control as in (ii) and increasing aeration 
energy cost savings to 23%. Preliminary financial analysis shows payback periods of 5.5 and 5.2 
years respectively.  Although this measure requires higher capital investment, it yields higher 
energy savings which will be realised after the payback period 

 
2. Modelling results show that implementing the identified aeration ECMs improves process 

performance resulting in final effluent nitrate/nitrite and Ortho P concentrations that are much 
lower than the current performance of the plant as well as the final effluent discharge license 
limits; The concentrations are also lower than the ultralow 0.1 mgP/l Ortho P limit that is 
proposed to come into effect in 2018 

3. It should be noted that the model predicted savings for medium and high capital investment 
measures might not be realised in practice due to the universally acknowledged challenges of 
implementing control systems in wastewater treatment. The following is therefore 
recommended before practically implementing any measures in order to increase the chances 
of success: 

 
• A more detailed investigation of market available options for process and aeration 

control as well as blower technologies and the feasibility of incorporating them into the 
existing plant. The quality and costs of equipment including maintenance requirements 
are of critical importance to the success of the aeration ECMs 

• Application of a superior economic evaluation technique such as life cycle cost analysis, 
which takes into account all the costs incurred during the project life, so that the most 
cost effective measures can be selected for implementation 

• Further process evaluation and modelling to determine inter alia (i) capacity and 
efficiency of the existing blowers and diffusers (including minimum turn downs and 
maintenance requirements (ii) impact of new sludge handling and treatment facilities on 
process capacity and energy requirements (iii) process configuration and control 
optimisation to incorporate the above 

• Keeping records of power usage by blowers and other main equipment to accurately 
assess the power usage and improve the cost analysis for aeration ECMs 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

4-32 
 

Table 4-15: Summary of Model Predicted Feasible Aeration ECMs 

 
 

•  
  

 Units Baseline 

Existing Blowers Replace Module 1 Blowers 
Simple 

 
Advanced Process 

Control 
Simple 

 
Advanced Process 

Control 
Optimised 

Process 
Control 

FB 
Cascade 
NH4

+/DO 

FF/FB 
NH4

+/DO 

Optimised 
Process 
Control 

FB 
Cascade 
NH4

+/DO 

FF/FB 
NH4

+/DO 

Aeration Energy Consumption         
Average Annual Consumption  MWh/yr 4,678 4,265 3,957 3,930 3,963 3,674 3,647 
Average Annual Consumption  R’000/yr 2,901 2,604 2,416 2,400 2,420 2,243, 2,227 
Energy Intensity per COD treated kWh/kgCOD 0.71 0.64 0.60 0.59 0.60 0.55 0.55 
Energy Intensity per pe (COD100) (kWh/pe/yr) 25.8 23.5 21.8 21.7 21.8 20.2 20.1 
% Consumption Cost Reduction  9 17 17 17 23 23 
Average Final Effluent Quality         
FSA mgN/l 0.40 0.30 0.8 0.8 0.30 0.8 0.8 
Ortho P mgP/l 0.30 0.05 0.03 0.01 0.05 0.03 0.01 
Nitrate/Nitrite mgN/l 6.00 3.00 1.50 1.0 3.00 1.50 1.0 
Financial Evaluation         
Estimated Project Costs         
Capital Costs  R’000  646 992 2,104 2,750 3,096  
Engineering Costs* R’000  161 248 526 687 774  
Total Project Costs R  807 1,240 2,630 3,437 3,870  
Annual Electricity Use Reduction         
Consumption   MWh  413 721 748 715 1,005 1,031 
Demand ** kW  47 82 85 82 115 118 
Carbon Reduction ** t  409 714 741 708 995 1,021 
Annual Savings         
Consumption  R’000  297 485 502 481 658 674 
Demand  R’000        
Total Annual Savings R’000  297 485 502 481 658 674 
Estimated Simple Payback  years  0.0 1.7 2.5 5.5 5.2 5.7 



  

5-1 
 

5. Case Study 2 – JP Marais WWTP  
5.1 PLANT OVERVIEW  

ERWAT’s JP Marais WWTP is located south east of Daveyton off the intersection of the N12 and R51 and 
treats mainly domestic wastewater from Benoni, part of Daveyton and Modderbee Prison. The plant 
was commissioned in 1990 with a design capacity of 15 Ml/d ADWF, 60 Ml/d PWWF and COD load of 
15,000 kg/d. The treatment consists of inlet works, primary sedimentation, a BAR activated sludge 
bioreactor, secondary clarification and final effluent disinfection. Final effluent is discharged to the 
Blesbok Spruit. Occasionally, some of the effluent is pumped to Modderbee Prison where it is used for 
irrigation.  
 

5.2 TREATMENT PROCESS DESCRIPTION 

A photographic layout for JP Marais WWTP is shown in Figure 5-1. A brief description of the main 
process units is given below. 
 

Figure 5-1: JP Marais WWTP Aerial Photo 

 

5.2.1 Inlet Works 

Wastewater flows via two gravity mains to the treatment plant raw influent lift pump station sump.  
Three (currently 1 duty, 2 standby) 45 kW Flender screw pumps pump wastewater to the inlet works. 
 
Two coarse and 2 fine screens (one duty, one stand-by for each channel) installed in two channels in 
series provide screening for the influent raw wastewater.  The screens which normally operate in 
automatic mode are equipped with a screenings press.  Grit removal is via two vortex degritters in 
parallel.  Dewatered screenings and grit are taken offsite for disposal at landfills. 
 
An ultrasonic meter in a Venturi flume just after the degritters measures raw influent flow. 
 



 

5-2 
 

5.2.2 Primary Treatment 

Degritted wastewater flows into a 24 m diameter active PST with a volume of 1,855 m3. The sludge 
withdrawal pipe is connected to a pair of 4 kW Gorman Rupp (1 duty, 1 standby) sludge pumps which 
are operated through the manipulation of a 3 way valve and sluice gates, in the following manner: 
 

• recirculation of sludge by pumping pre-screened settled primary sludge back into the PST. This 
promotes the formation of VFAs that are essential for biological excess phosphorus removal in 
the bioreactor. The VFAs are washed out with settled sewage and flow to the bioreactor. This is 
the normal mode of operation 

• pumping primary sludge to the bioreactor. This is done at least once a day as there are no 
primary sludge handling and treatment facilities 

• if the sludge screen is blocked and/or out of service, primary sludge can be redirected either 
back to the PST or the bioreactor at the plant. There is provision to redirect sludge to separate 
sludge treatment facilities if installed in future. 

 

5.2.3 Secondary Treatment 

Sewage flows through an underground pipe from the PST and is combined with RAS prior to discharge, 
via a bottom duct, to the activated sludge bioreactor. The ASP consists of a single bioreactor lane, two 
secondary clarifiers and a single tertiary treatment clarifier. The bioreactor is configured as a 3 stage 
Phoredox process. The process was designed to be operated at a maximum sludge age of 15 days and 
MLSS concentration of 4,000 mg/l. 
 
The anaerobic zone is divided into 3 compartments to give plug flow conditions. Each zone is mixed by a 
1 kW submersible mixer.  
 
The anoxic zone is mixed by two submersible 2 kW mixers. There is no dividing wall between the anoxic 
and aerobic zone. The volume of the anoxic zone can be increased if required, by turning off the first set 
of aerators in the aerobic zone. Ten 45 kW surface aerators arranged in rows of two provide aeration in 
the aerobic zone. A submersible 4 kW mixer installed at the end of the aerobic zone is used as the a-
recycle pump and pumps mixed liquor from the aerobic zone to the anoxic zone for denitrification.  
 
Mixed liquor from the bioreactor flows to the secondary clarifier splitter box where the flow is split 
between two SSTs. Clarified effluent is disinfected via chlorination and discharged into a storm water 
channel which flows to the Blesbok Spruit.  Final effluent can also be pumped (2x 11kW pumps; one 
duty one standby) to Modderbee prison for irrigation as required. Each SST has a pair of manually 
controlled 7.5 kW pumps (1 duty, 1 standby) that pump RAS back to the bioreactor inlet.  
 
Sludge is wasted from the last cell of the aerobic zone. Two x 30 kW Gorman Rupp WAS pumps have 
been provided and they pump WAS (as well as scum and chemical sludge) to Welgedacht WWTP for 
further treatment and disposal.  
 
A standby ferric dosing unit has been installed for use when the final effluent P limit of 1 mgP/l cannot 
be met by biological treatment. The tertiary treatment clarifier is also brought into operation when 
ferric dosing is required. Two x 5.5 kW (1 duty, 1 standby) mono pumps remove sludge from the bottom 
of the tertiary clarifier and   pump it to either (i) WAS pump station sump or (ii) the bioreactor inlet with 
RAS. 



 

5-3 
 

 
A summary of the sizes of the ASP units is given in Table 5-1.  
 

Table 5-1: Summary of Secondary Treatment Process Unit sizes for JP Marais WWTP 

Treatment Unit Units Details 
Bioreactor   
Total volume m3 10,875 
Water depth  m 4.5 
Anaerobic zone m3 1,380 
Anoxic zone m3 895 
Aerobic total m3 8,600 
Size of surface aerators  kW 55 
No. of aerators No. 10 
Secondary and Tertiary Clarifiers   
No. of secondary clarifiers No. 2 
No. of tertiary clarifiers No.  1 
Diameter m 30 
Area (each) m2 707 
Volume (each) m3

Maximum RAS rate (per clarifier) l/s 100 
Maximum RAS rate wrt. ADWF ~1:1 

 
The anaerobic and anoxic mass fractions are 0.13 and 0.08 respectively. The anoxic mass fraction can be 
increased by turning off upstream aerators. If the first two aerators are turned off, the anoxic volume 
increases to 2,615 m3 giving an anoxic mass fraction of 0.24. Turning off the first four aerators increases 
the anoxic volume and mass fraction to 4,335 m3 and 0.40 respectively. 
 

5.2.4 Activated Sludge Aeration System 

The aeration system consists of 10 x 55 kW low single speed surface aerators arranged in rows of 2 
along the aerobic zone. The design did not allow for a tapered aeration configuration to cater for 
reduced oxygen demand in the downstream aerobic cells. Two DO meters were installed. Both are 
located in the last aerobic cell; one approximately in the centre and the other near the bioreactor outlet. 
The DO meters were out of service for the whole duration of the project in 2014. A portable DO meter 
was used to monitor DO concentrations. 
 
The plant was designed to operate using a fixed DO aeration control strategy hence the aeration system 
is controlled to primarily maintain a set DO in the aerobic zone stipulated in the design to be maintained 
between 1 and 2 mgO/l.  
 
Aeration control was designed to be achieved as follows:  
 

• a fixed DO setpoint is selected by the operator. 
• immersion depth of the surface aerators is varied using an adjustable weir at the bioreactor 

outlet. A PLC, using the signal from the DO meters (average of the two meters) is used to 
automatically control the height of the overflow weir.  

• aerators can be automatically controlled by timers (to switch them ON or OFF) in case of 
malfunction of the DO meters, weir control mechanism and/or the PLC.  

 



 

5-4 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 5-2: JP Marais Surface Aerators 

 
The weir control mechanism was also out of service during the study period in 2014. When the DO 
sensors were out of service, operators used the final effluent ammonia and nitrate concentrations as 
well as DO concentrations measured with portable DO meters to determine which and when to switch 
off some of the aerators.  
 
In 2015, ERWAT installed a number of new sensors (COD, ammonia, TSS, and Ortho-P) in the bioreactor, 
final effluent and raw influent (after the degritters). The old DO sensors were replaced by new ones 
located in the same position. Although the new instruments were installed primarily for monitoring they 
provide options for future modification to incorporate automated control of the plant. 
 

5.2.5 Sludge Handling and Treatment 

There are no sludge handling and treatment facilities at the plant. The PST is operated as an active 
primary tank for VFA generation and primary sludge is partly recirculated and partly discharged to the 
anaerobic zone of the bioreactor as described in Section 5.2.2. WAS is pumped to the nearby 
Welgedacht WWTP where it combines with raw sewage at the inlet works and discharged into the 
activated sludge process. 
 

5.2.6 Overall Plant Control System 

Plant control is through a combination of manual control and localised PLCs. There is no SCADA system.  
 

5.2.7 Disinfection of Final Effluent 

A chlorination system is used to disinfect final effluent which is discharged to Blesbok Spruit. Part of the 
effluent is pumped to Modderbee Prison where it is reused for irrigation. 

5.3 FINAL EFFLUENT DISCHARGE REQUIREMENTS 

The plant operates under a DWS final effluent discharge Exemption Permit No.  2059B. The limits for the 
main parameters under this permit are given in Table 5-2. 
  



 

5-5 
 

Table 5-2: Final Effluent Discharge Parameter Limits for JP Marais WWTP (DWS   Permit No.  2059B) 

Parameter Unit limit 

COD mg/ 55 

Free and Saline Ammonia mgN/ 4 

Nitrate/Nitrite mgN/ 6 

Ortho-P (2009-2011) mgP/ 0.6 
Total Suspended Solids mg/ 15 
pH  6.5 < pH < 8.5 

Electrical Conductivity mS/m 80 

E Coli CFU/100 m 0 

5.4 PLANT CAPACITY AND PERFORMANCE 

5.4.1 Baseline (2014) Influent Flows and Loads 

The measured influent flows and loads from 1st January to 31 December 2014 were used as the baseline 
for the activated sludge aeration energy evaluation.  From January 2013 to August 2014, due to 
construction work at Welgedacht WWTP, part of the influent flow was diverted to JP Marais. This 
increased both the average daily flow and loads to JP Marais during this period.  
 
Data from routine site measurements was used to calculate the influent flows and loads given in Table 
5-3. Despite the flow increase due to the diversion from Welgedacht WWTP, the average raw influent 
COD load was still 40% below the design value of 15,000 kg/d. When the flow diversion discontinued in 
August 2014, the average daily flow decreased by 48% while the average COD, TKN and Total P loads 
decreased by 17%, 34% and 38% respectively. 
 
Graphical variations of the influent flow and TCOD load are given in Figure 5-3.  
 
Additional data was also collected through a special sampling program during the 2014 winter (June to 
August) and 2015 summer (January to February) to determine the seasonal diurnal flow and load 
patterns as well as robust wastewater characteristics for mathematical modelling. A summary of 
wastewater characteristics obtained from this data is given in  
Table 5-4  
 
 
 
 
 
 
 
 
 
 
 
 
 



 

5-6 
 

Table 5-3: JP Marais WWTP 2014 Raw Influent Flows and Loads (including design values) 

Parameter Units Jan-Aug Sep-Dec Annual Design 
Flows   
ADWF m3/d 19,243 11,201 19,243 15,000 
ADF m3/d 21,447 13,661 18,693  
Loads   
TCOD kg/d 9,125 7,568 8,621 15,000 
TKN kgN/d 754 500 665  
FSA kgN/d 490 325 432  
Total P kgP/d 96 60 84  
Ortho P kgP/d 55 34 48  
TSS kg/d 3,328 2,210 2,933  
Concentrations   
TCOD mg/l 429 554 461 1,000 
TKN mgN/l 35 37 36  
FSA mgN/l 23 24 23  
Total P mgP/l 4.5 4.4 4.5  
Ortho P mgP/l 2.6 2.5 2.5  
TSS mg/l 155 162 157  
PST Removal Rates   

COD % 39    

TKN % 9.4    
Total P % -5    
TSS % 62    

 

Table 5-4: Average Wastewater Characteristics (based on data collected during the 2014 and 2015 special sampling 
programs) 

Parameter Symbol Raw Settled 
 

Wastewater Characteristic Fractions     